A HM

GROUP

FIRE RATED
METAL DOORS

e Fire Rated Steel Doors and Frames ]

e Non-Fire Rated Doors and Frames

o Sliding Door

N




AH

Metal Frame

M METAL DOOR FUNDAMENTALS

GROUP

Manufactured from 1.5 mm to 3.0 mm
sheet metal, delivered in two forms: corner
welded or knock down type in a large
variety of frame profiles.

Metal Leaf Manufactured from 1.2mm to 2.0mm
sheet metal, delivered with two core
types: steel stiffened with rock wool or
honeycomb.

AHM doors are manufactured to
Lock

accommodate any type of lock according t
consultant hardware specifications and
project.

All doors are manufactured for standard
overhead door closer installation. Upon

request doors can also be manufactured fo ‘
concealed door closer installation.

Door Closer

AHM doors are manufactured to receive all
types of hinges according to consultant

Hinges hardware specifications and project.

AHM doors are fitted with our custom
made and tested vision panel; vision

panels can be provided in large variety of |
sizes and glass types. .

Vision Panel

Fire rated and non-fire rated louvers can be
fitted into all doors to meet MEP
requirement

Louvers
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AHM

FRAME PROFILES

GROUP

A large variety of frame profiles are available to suit project and consultant
specifications. All frames can be single rebate for a flush or recessed appearance and
double rebated to match the overall width of the wall for a "wrap around" appearance.

Type SFS
—

Type SFSH

Type SFD

Single Rabbit with

Type SFDH

Type SFSA

Standard Frame T
Single Rabbit

Type SFSR

Standard Frame

Arc Hinge Side

Type SFDA

Standard Frame
Double Rabbit ‘

|

Type SFDR

Standard Frame
Double Rabbit with
Arc Hinge Side ‘

Standard Frame
Single Rabbit with
Arc against Hinge
Side

Standard Frame
Single Rabbit
Architrave Rap
Around

Standard Frame
Double Rabbit
With Arc Against
Hinge Side

Standard Frame
Double Rabbit
Architrave Rap
Around
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HM ACCESSORIES

» Accessories used in A.H.M are all top quality with incomparable
unique functions.

I 1 = ﬁ * Doors are supplied with lock , handles(or panic hardware ), euro .

cylinders and 3 keys.
PANIC BAR EXIT DEVICE

« Handle and Panic bar are cast aluminium (rust proof) whic
be used in all climate conditions.

- ..

DOOR BOTTOM STRIP



e Size

Fire Rating

e Material

o Leaf Steel
Sheet
Thickness

¢ Frame Steel
Sheet Thickness

Custom sizes available

Up to 60/90/120 min as per
standards

old Rolled Coil (CRC),

Galvanized Steel (Gl)

>1.25mm

>1.50mm

;

. TO120MIN
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FIREFIGHTING
METAL DOORS




SPECIFICATIONS

A

e Door Leaf Thickness 45-47mm

HM

GROUP

e Core Construction Steel Stiffened Rockwool
or Honeycomb Core

Expansion Type (for masonry walls)
Z-type (for dry walls)
Other types available upon request.

* Frame Anchoring

* Frame Jamb Depth From 100-500mm standard (150mm)

e Door Construction Interlocking / Welded
o
* Hardware Must be fire rated

Fire Rated Automatic Louver (up to 610mm x 610mm)
e Optional Vision Panel (up to 500mm x 1000mm)




NON FIRE
RATED METAL
DOORS

Custom sizes available

* Size .
J Electrostatic Powder Coating ‘
* Paint Co . .
Liquid Painting (Epoxy, Doko & Oil
Paint) c
Finish / Touch up paint applied at site
* Frame Expansion Type (for masonry walls)

Anchoring| Z-type (for dry walls)
Other types available upon request.

* Frame

Welded Type
Corner e




SPECIFICATIONS

A

Leaf Steel Sheet Thickness 1.25-3.00 mm

HM

GROUP

¢ Frame Steel Sheet Thickness
1.25-3.00 mm
e Door Leaf Thickness
>45mm
e Core Construction Steel Stiffened Rockwool
or Honeycomb Core

Frame Jamb Depth From 100-500mm standard
(150mm)

* Door Construction Interlocking / Welded

Right Hand (Inward or Outward)

* Handing Left Hand (Inward or Outward)

e Hardware According to Project specification

Louver, Sand Trap, Vision Panel,

° .
Optional Half Glass and other custom options upon request
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GROUP
NATIONAL RESEARCH CENTRE Sgalll pagall .4l
TAHRIR §t. DOKKI, CAIRO, EGYPT Byl g B s - gl il e
S Central Unit For Analysis And L A dalall e § i By .f;‘-.
=+  Scientifical Sendces ( CUASS ) hgll funiel o
« 17 Material Test Lab.
0 E"Ej
Test Report
Report No. MOI 0543 12 2022
Client A.H.M Co. Roofing , Cladding , Insulation ,

Skylights & Space frame systems
Request Orders 25/12/2022
Metal Door 2,200 % _[.é6m

Authority & date
Tteins Tested

Results The detailed test residis are given on the following
pages of this report (8 pages).
Report Typist * Mis. Naglaa Molamed-Sara Abdel Releam
Test carried * Mis. Fatma El - Zaltraa Fikry
and supervised by | * H.Eng. Almed Said
* Chem. Amr El Shafey
* Dr. Abou El Ftoul Abd El Hakem
Authorized by Prof. Dr. Mostafa Zaki Mostafa
* The Supervisor of ceramics, Polymer and
Solid Matter Department.
* Management Representative and Quality
Assurance Manager.
Issue date 22/1/2023
Condition of Test ||The test speciemen was conditioned at 23 °C
& Issue with a humidity of 60 % and the needed
caliby a!mns as w.-:!.f as ba!am:mg c:-_,'l'" the all
ah I
s VAN TErYi110 - FEYVATLY
A A ey A TETAVAST :m VETL AR TVIYoLE1 - PEFO 1LY '&
E-mail : nrc1302a@yahoo.com
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TAHRIR St. DOKKI, CAIRO, EGYPT Haspnll yomi Basgian « dslkal . uisll ]
Cantral Unit For Analysis And 25508 Aol e b g Jaciuny (DAY
Scientifical Servicss | CLUASS ) #'“I ;-Iud--

Material Test Lab.

To /A .HM Co. Roofing , Cladding , Insulation , Skylights &
Space frame systems
Dear Sir ;

Acearding to your request dated 25422022 for carrying out the Fire Raie
test for 120 min on a Metal Deor 2.20 % 16w according to NFPA 252, ASTM
ENS . we would like to inform you thar the needed fesf was carrfed ow on
the Door sample taking into consideration the following poinis :-

1 The test was carrfed out using direct Flame method (gas/air) .

2) the Flame temperaiure 700°C , the Length benween the tested Somple and
fame was J0cm at the center of the Sample,

3) Heating was conducted with burners that ave fired using liguifted goses with
wnlform heating rate actording te standard (ime — lemperatiire cnrve |

4] The remperatures were measured by meany af insulared sheefod

Nicke! © Nicke! — Clrome ond Plavinum / Pletinum - Rh thermocouples

giving the femperatiwre with an acenvaey of + 2 ° C The Thermocouples
paxitions o the back surfaces of the tested doar were shovwn in figures (1) (3) .
3] The all used Machinery and the apparains were calibrated periodically by
ABD-EGYFT.

The following resulted observation were obtained which represent only the
fesfed 120 minafes rated metal door construction delivered from yoler company

\\.-.
i Pl PO P VA FEEVITNG - FETV AT1Y gy
B Al S rrrAvAse TR TLT o rvievaty - rrreoiay
E-mail : nrc1302a@yahoo.com




L NATIONAL RESEARCH CENTRE wgaal pagdll sl

TAHRIR St. DOKKI, CAIRO, EGYPT fspell pome ey phas . gl sl
Central Unit For Analysis And A el et g Jfiocd Gy
+% Sdentifical Services { CUASS ) siplt A5 Jaka

ﬁ“‘e‘}}li' Material Test Lab.

Recorded thermocouple temperature value according to
their position

Time Testing Measure Temperature |
Side ntin) m 1 @ (3) | 4 |
( Zero 23 23 23 23
10 23 23 23 23
Front 20 24 24 24 24
30 24 24 24 24
40 25 25 24 25
56 26 25 24 25
60 26 26 25 26
70 29 27 25 27
86 3 32 27 27
90 33 35 27 28
160 39 38 28 28
110 41 40 29 29
120 i3 42 29 29
Time Testing | (35) () {7 &) el
{Frnisr) . Cenfer
Zero 23 23 23 27 23
I 23 23 i9 23 23
20 24 21 43 7|
30 24 24 49 24 25
40 24 24 53 24 25
Back 50 25 25 59 25 25
6l 25 27 63 25 26
70 26 29 68 26 26
80 26 30 75 26 26
90 3 i35 79 27 26
100 36 39 80 27 27

[
WYy TETVITid - TITVAITIY gy
- - T " T LFEL] 4
— e PITAYASY of iYL rvi-vost - rrroariy K

E-mail : nrc1302a@yahoo.com
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NATIONAL RESEARCH CENTRE Sgadl pagall jm4qfl
TAHRIR §t. DOKKI, CAIRO, EGYPT Bl o iy gan Bl L il 1;-;“.-'.-:'.._]
a5 Central Unit For Analysis And L A Lalall ekl g L Bty ray]
== Scientifical Sanices | CLIASS ) gl ezl Jass
T T;;:I Material Test Lab.
S Temperatuire {c )
g
=
g
2
=

Temperture record of (e center poind of e

‘!. =

= . 3 T A PrrVitgg - TErVATY ﬁ
Balal - A - g sle VRTRVAST ok 1ire © FYis¥ell - TTrooiAY
E-mail : nrcl1302a@yahoo.com
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NATIONAL RESEARCH CENTRE Sgadl pagall =l
TAHRIR §t. DOKKI, CAIRO, EGYPT Rl e R ol all ESACT
Central Linit For Analysis And SR A Ladalt ciha sl g LTl By [
Scientifical Services { CUASS | ot
“T17 Material Test Lab. i
Thermocouples positions diagram
Back corner poing {2}
I 2
Front corner paint
I 2 J [
3 4 8 9
Front Back
— 2 i g s VAL TETYIAHG » TITY ATIY gy
| EE L N e PETAVASY o VETE PYLVEEL - FEFOIAY n
E-mail : nrc1302a@yahoo.com
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NATIONAL RESEARCH CENTRE Sgadl pagdll jsual
TAHRIR §t. DOKKI, CAIRO, EGYPT Rl i s s Bk, el A
Cantral Unit Far Analysis And 25 30 dpalal el y Wi By [P
Scientifical Services | CUASS ) HAgll 25! Jana

. Material Test Lab,

Results and Qbservations:-

1) The temperatures before starting the test for the 4 corners of rhe front
siteface ax well ax that of the hack one were recorded in table (1)

2) Afrer 120 minutes of the test with the spreading of the heat from the
burners allover the front surface, the remperatures of the 4 corners of the
front surface were found to increase by slow rate to reach 83°C , which prove
the good firing rate and heat insulation.

e o VAN FErVYITa - FEFVIFTT
| gmldl - A - ppl B TYTAVA:T s VEYE e VT sVEEY = FEFBaIAY

E-mail : nrc1302a@yahoo.com
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Central Unit For Analysis And ' 2

o FIETJUCF MR BES T ST P YO
==  Scientiical Senicas { CUASS ) gt ozl Jans

§L| -T2 Material Test Lab. '

W s Door dimension and drawing

Delivered fram A.H.M Co. Roofing , Cladding , Insulation ,
Skylights & Space frame systems

. A W FEEVATIE - FEEY ATAT
— BBl - Al el ol FEPAYA:P oy VEYE FYisvetf) - Trroaidy
E-mail : nrcl302a@yahoo.com
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Conclusions
The delivered sample conforms with the condition of 120 min firing rate (est .

This report was given to you representing only the Fire Rate test for 120
i o & Metal Door 2,20 = ).6m |, These results and  comelusions were given
fo you without any responsibility on THE CERAMICS, POLYMERS AND
SOLID MATTER DEP. of THE MATERIAL TEST LAB in THE
NATIONAL RESEARCH CENTRE . for pick up to be tested samples .

Head of Director of the Board of Central Deparfment
For Scientifical Analysis and Tests
&

SUPERVISOR
OF CERAMICS, POLYMER AND

SOLID MATTER DEPARTMENT
LAY ‘f.:
FRGF.HR.

e A, TEFYIYe - PPV IFLY ﬁ
apalal - Al et ol PEFAVASE oy ATt e

TYlivel) - TYTEA1AY

E-mail : nrcl302a@yahoo.com
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ISO CERTIFICATE

GROUP

CERTIFICATE

Certificate of Registration

TEAM QUALITY MANAGEMENT

3 \..-UQT 'I-I'S

'_L;._ 3 __u_' - . - -|_____._._,..: =& _.:

A.HM Rﬂnﬁng CJaddmu Ensulahun and Span:e Frame Sysiem
Site&1: 1st floor, 155 El manyoleia st, El Andalus building, El haram, Giza - Egypt
Site=2: CPC-Egypt, Block (148) Developers L:fﬂ-%ﬂﬂrﬁm Extension

Area-6th of Octo r city, Giza - Egyp

Has bean found 0 be of the Ooalty Manasesensd Sprtem Stancard

ISO 9001:2015

(Quality Management SUSLE“’*
1 P CETEIEAE oF. WERS MO I ElCwang PRDOGD OF BENACE FENDE
.!:; terials for Roofing, Cladding, insulation, ‘-dr,fuﬂ Standing seam sysiem &
aceframe system Sleed structure Fabrication Engineering and Contracting -Metal
..I:}TS (fire rated) UPVC sheets - PVC sandwach paned - pofycarbonate sheels and
system, Aluminum windows, doors and facade
Certificate No. : TOQ23011201

Date of initial registraton 12-01-2023
Date of this cerbficatelosne Mo, 12012023
Certificate Expiry 11-01-2024
Recerfification Dos 11-01-2026

“Afer sooossshd comoheton of Anocel Sorvelianod A3E. New crtEoats will b ased
T Cocticatr m wel? e B e Parstomy o 7O L g &9 mnelieecy o mrccond whead 060w & il
Tn mmary g PR EET F = ekl o T et wwa RS0 i O S B S ST G

b B

TEAM QUALIT‘:" MANAGEMENT SYSTEMS

Absis Alaged 51 A Youws Duliaing. Ofce Mo 9 Sadat Oy, Bl
P S0 48 SR 1O Mkl 400 TO0 SERSEUE 430 100U TEFS - +20 1 0Farard
welate w1 com eg E-rmad infolpin com eg
Aocreddnton by EGAC Worrish El-Wland, Misd El-Masd Tower 1 - Coirs - Egypd




GROUP

CERTIFICATE

Certificate of Registration
TEAM QUALITY MANAGEMENT SYSTEMS

This is Certify that tha O

Vi the Quaiity Management Systemn of

AH.M Ranﬁn G!addmg Insulation and Space Frame System

Site#1: 1st floor, 155 El maryoteia st, El Andalus building, El haram, Giza - Egypt
Site#2: CPC-Egypt, Block (148) Developers Land-Northern Extension
Area-6th of October city, Giza - Egypt

Has been found to be of the Quality Management System Standard

ISO 45001:2018

(Occupational Health and Safety Management Systems)

This certficate is valid for the following product or sanvice range

Materials for Roofing, Cladding, Insulation, Skylight, Standing seam system &
Spaceframe system Steel structure Fabrication Engineering and Contracting -Metal
doors (fire rated) UPVC sheets - PVC sandwich panel - polycarbonate sheets and
system, Aluminum windows, doors and facades.

Certificate No. : TQO23011201

LAl

Date of initial registration 12-01-2023
Date of this certiicate/lssue No. 12-01-2023
Certificate Expiry 11-01-2024
Recertification Due 11-01-202%

"Afer sutCeiityl compdetion of Annual BurveiSance Apda, New certfcate will be isswed
T Gl ) VB pa Rt 0 Raviulaond of T B i S arvedinc oty et ptesd crce 3 e
& s e ot wlily sletie v cur watal W D00 G OY TR 6 il som ey

'1";; PF‘“‘S.;:
‘ 0o, &
Aecedied o

AR ® 01220]

TEAM QUALITY MANAGEMENT SYSTEMS
Abdis Aagad 51 Al Yousrs Budding Ofos Mo §- Ssdat Oy, Egypd
P« 30 48 TETT 103 Mobd: +30 100 JEESENG6 -+20 1000847072 - «10 1098XIT4TS
wobiibe waw b com ag E-mal infolbg com eg
Accrodiaation by EQAC Kornih E-Masd, Risd Ei-baack Towed 1 - Cawrp - Egypt

ISO CERTIFICATE
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ISO CERTIFICATE

GROUP

CERTIFICATE

Certificate of Registration

TEAM QUALITY MANAGEMENT SYSTEMS

st

= -~ . - 3 -
. B PVRT S = PR P
T S =L TRTT e LU ¥ e Fe g e e

A_H.M Roofing, Cladding, Insulation and Space Frame System

Site#1: 1st floor, 155 El maryoleia st. El Andalus building, El haram, Giza - Egypt

Site£2: CPC-Egypt, Block (148) Developers Land-Northemn Extension
Area-6th of Oclober city, Giza - Egypt

Hasz been found to be of the OQualdty Manaoemanl Sytieem SiRninrs

1ISO 14001:2015

(Environmental Management System)
Thes ClrTiacate: it vald for e Srdirs Cag SOOOICTT O BTl FEOCR
Materials for Roofing, Cladding, Insulstion, Skyhght. Sianding seam system &
Spaceframe system Steel structure Fabrication Engineering and Co niracting -Metal
doars (fire rated) UPVC sheets - PVC sandwich panel - polycarbonate sheels and
system, Aluminum windows, doors and facades.
Certificate No. : TQE23011201 -

Date of initial registration 12-01-

Date of this cerlificate/lssue No. 12-01-2023
Certificate Expiry 11-01-2024
Recertiication Due M-01-2026

"Afmr grocenctd coempeton Of Armosl Sorvellence Ancr MNew CetSoate will De mtued.
Top i o Se e i Fipiatis T L pa B notvelia s Bt Sttt Seall Sy i vl
= o B oyriiopion apleity Seean eni oy el wva 17 0w 8 Or coning i imb{e e ag

LT o
/,.-—-.,\ ‘:__r .h"'\!.

nc:ra-d:tgd

CAHR#

TEAM QURUT‘:’ MANAGEMENT SYSTEMS
Arggs Mgasd 57 A Youurs B dafling . D No - Sadat Gy El;u..
;o 20 S 20TT 103 Mabda: +20 100 JSRBE o 00 1000 TOTY - « D0 WIRAITATA
Wil wiaw, 53 oovm o E-malds infofR. coemoag
Azerpdtaten by EGAC Kormian El-blass, Mied El-Maad Towe: 1 - Coaeo - Egypd
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WE DEVELOP
TO MEET
YOUR NEEDS




